
25-10-2024 

 
 

 
Manual  
9032390 
 
DA/NO: Trailer med tip (original) 

SV: Släp med tipp (översättning) 

DE: Kippanhänger (Übersetzung) 

EN: Dump cart (translation) 
225 kg 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
www.p-lindberg.dk 
www.p-lindberg.no 
www.p-lindberg.se 
www.p-lindberg.de 

DA 

SV 

DE 

EN 

http://www.p-lindberg.dk/
http://www.p-lindberg.no/
http://www.p-lindberg.se/
http://www.p-lindberg.de/


 
 
 
 
 
 
 
 
 
 
 
 
 

 

Kontakt Danmark: 
P. Lindberg A/S 
Sdr. Ringvej 1 
6600 Vejen 
Tlf. 70 21 26 26 
Fax 70 21 26 30 
salg@p-lindberg.dk 
www.p-lindberg.dk 

 
Kontakt Norge: 
P. Lindberg 
Doneheia 62 
4516 Mandal 
Telefon: 21 98 47 47 
post@lindberg.no 
www.p-lindberg.no 

 
Kontakt Sverige: 
P. Lindberg Sverigefilial 
Myrangatan 4 
745 37 Enköping 
Tel. 010-209 70 50 
order@p-lindberg.se 
www.p-lindberg.se 

 
Kontakt Deutschland: 
P. Lindberg GmbH 
Flensburger Straße 3 
24969 Großenwiehe  
Tel: 04604 – 9888 975  
kontakt@p-lindberg.de 
www.p-lindberg.de 

mailto:salg@p-lindberg.dk
http://www.p-lindberg.dk/
mailto:order@p-lindberg.se
http://www.p-lindberg.se/


 
 1 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 
 

 
 
 
 
 
 
 
Trailer med tip  - varenr. 9032390 
 
Beskrivelse: Anhænger med aftagelig bagklap.  
 
Specifikationer: 
Max. hastighed 10 km/t 
Ladmål, L x B x H: 101 x 81 x 29 cm 
Nettovægt: 38 kg 
Max. last: 225 kg 
 
Anvendelsesområder: Velegnet til alle plænetraktorer 
 
Tilsigtet anvendelse: Produktet må kun samles og anvendes som beskrevet i brugsanvisningen – al 
anden anvendelse betragtes som forkert. 
 

INDHOLD 
INDLEDNING ...................................................................................................................................... 2 

SIKKERHED ......................................................................................................................................... 2 

VEDLIGEHOLDELSE ............................................................................................................................. 2 

BRUGSANVISNING ............................................................................................................................. 2 

SAMLING ............................................................................................................................................ 3 

SPLITTEGNING .................................................................................................................................. 14 

DELLISTE ........................................................................................................................................... 15 

OPBEVARING .................................................................................................................................... 15 

 

 
 
 
 

Læs brugsanvisningen før traileren tages i brug og tag alle instruktioner og advarsler til 
efterretning.  

Følges instruktionerne ikke kan de resultere i materiel skade såvel som personskade. 
 

DA 
Original 
Brugsanvisning 



 

 
 2 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 
  

 
INDLEDNING 

Læs denne brugsanvisning/samlevejledning grundig igennem før du går i gang. 
Og gem denne til hvis du senere skulle for brug for at opfriske din viden omkring produktet. 
 
 
SIKKERHED 

• Det er ikke tilladt at transportere mennesker og dyr med denne anhænger. 
• Den maximale tilladte last er 225Kg. 
• Kør aldrig hurtigere end ca. 10 Kmt. 
• Vær opmærksom på kørsel på stærkt skrånende terræn. 
• Husk altid at montere sikkerhedssplitten i træknaglen. 
• Vær sikker på at det trækkende køretøj kan ”magte” opgaven. 

 
VEDLIGEHOLDELSE 

• Smør hjullejer og drejebøsninger med jævne mellemrum. 
• Efterse hjul/dæktryk før hver brug. 
• Kontroller at skruer og bolte er spændte. 
• Efterse dækkene for revner og skader. 
• Dæktrykket bør være 25-30 Psi 

 
BRUGSANVISNING 
 

1. Overskrid IKKE den nominelle kapacitet på 225 kg. 
2. Træk ALDRIG traileren med hævet kasse. 
3. Fyld IKKE for meget på traileren. Overbelastning kan få vognen og det trækkende køretøj til at 

miste trækkraft og skride ud af kontrol. 
4. Fyld KUN traileren til en behagelig belastning. Ekstremt tung last vil være vanskelig at betjene og 

tømme. 
5. Brug ALTID traileren til det formål, den er beregnet til. 
6. Brug KUN godkendte køretøjer, når du trækker traileren (plæne-/havetraktorer og ATVer). 
7. Sørg ALTID for, at bugseringskøretøjet og operatørens samlede vægt SKAL være større end 

vognens vægt for at sikre korrekt kontrol. 
8. Brug IKKE vognen på offentlig vej. 
9. Kør ALDRIG hurtigere end 10 km/t, når du trækker traileren. 
10. Lav IKKE skarpe sving, der kan få plænetraktorens eller ATVens dæk til at gnide mod dumperen. 
11. Sæt ALTID farten ned, før du drejer. 
12. Vær ALTID forsigtig, når du bakker med traileren. For at undgå, at vognen laver en saksebevægelse, 

skal du altid bakke i en lige linje. 



 

 
 3 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 
  

SAMLING 
 
Kontroller at alle dele er der, før du begynder. 
Start med at lægge alle dele ud på et område, derved er det nemme at danne sig et overblik over 
samlingen. 
De forskellige numre i samlevejledningen henviser til den pågældene del. Se 
dellisten og splittegningen bagerst. 
Spænd ikke skruerne før alle er sat i og delene rettet til (Sektionsvis) 
 
 
 
 

 
 

Trin 1 

Bundplader samles og forreste forstærkning 
monteres 



 

 
 4 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Trin 2 

Trækstangs-støtte monteres. 



 

 
 5 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 

 

Trin 3 

Montering af akselbeslag. 



 

 
 6 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 
 

Trin 4 

Montering af hjulaksel og trækstang 



 

 
 7 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 

 

Trin 5 

Montering af hjul og lås for 
tiplad 



 

 
 8 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 

 

Trin 6 

Overfald for trækkrog 



 

 
 9 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 

 

Trin 7 

Traileren vendes om på hjulene og 
bagerste forstærkninger monteres. 



 

 
 10 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 
 

Trin 8 

Sideplader monteres 



 

 
 11 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 

 

Trin 9 

Bagklaps forstærkning monteres 



 

 
 12 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 
 

Trin 10 

Frontplade og hjørnestykker 
monteres 



 

 
 13 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

 
 
 
 
 
 
 
 
 

 
 

Trin 11 

Bagplade incl låsetøj monteres 

Traileren er nu færdigsamlet og klar til brug. 



 

 
 14 MAN 9032390 DK V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

  

SPLITTEGNING 
 
 
 
 
 
 
 

 

  



 
 
 
 

 
 15 MAN 9032390 DK V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 
 

DELLISTE  
 
 
 

Fig No Varenavn Antal Fig No Varenavn Antal 
1 Bundplader 2 18 Bagklap lås 2 
2 Forstærkningsplade for 1 19 Styre stift 2 
3 Trækstangs støtte 1 20 Bagklap 1 
4 Akselbeslag 2 21 Skrue M8x16 60 
5 Hjulaksel 1 22 Skrue M8x20 2 
6 Hjul 2 23 Fjederskive M8 72 
7 Trækfjeder 1 24 Møtrik M8 72 
8 Bøsning/mellemlæg 2 25 Bolt M8x20 10 
9 Låsepal 1 26 Fladskive M16 4 

10 Trækstang 1 27 Split 3 
11 Trækstangs overfald 1 28 Træknagle 1 
12 Forstærkningsplade bag 1 29 Bolt M6x90 1 
13 Hjørne vinkel 2 30 Møtrik låse M6 1 
14 Side 2 31 Møtrik M6 2 
15 Vinkler for bagsmæk 2 32 Fladskive M6 2 
16 Frontplade 1 33 Fladskive stor M6 1 
17 Hjørne vinkler øverst 2    

 
 
 
OPBEVARING 
 

• Lad aldrig materiale forblive i traileren i længere tid. 
• Sørg for, at traileren er ren og tør før opbevaring, så den kan fungere problemfrit i årevis. 
• Opbevar traileren indendørs eller i et beskyttet område i hårdt vejr og i vintermånederne. 
• Ved udendørs opbevaring skal tungen altid være lavere end jorden, så traileren ikke er i vater, og 

fugten let kan løbe af og ikke blive stående. 

 
 
 
 
 
 
 
 
 

 
 

 
 

Vi forbeholder os ret til uden forudgående varsel at ændre de tekniske parametre og specifikationer for dette produkt. 



 
 1 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 
 

 
 
 
 
 
 
Släp med tipp – Art. 9032390 
 
Beskrivning: Släpvagn med avtagbar baklucka. 
 
Specifikationer:  
Max hastighet 10 km/h 
Lastmått, L x B x H: 101 x 81 x 29 cm 
Nettovikt: 38 kg 
Max. belastning: 225 kg 
 
Användningsområden: Lämplig för trädgårdstraktor eller ATV (obs! med viss förändring). 
 
Avsedd användning: Produkten får endast monteras och användas enligt beskrivningen i 
bruksanvisningen - all annan användning anses vara felaktig. 
 

INNEHÅLL 
INLEDNING ......................................................................................................................................... 2 

SÄKERHET .......................................................................................................................................... 2 

UNDERHÅLL ....................................................................................................................................... 2 

INSTRUKTIONER FÖR ANVÄNDNING .................................................................................................. 2 

SAMLING ............................................................................................................................................ 3 

SPRÄNGSKISS ................................................................................................................................... 14 

DELLIST............................................................................................................................................. 15 

FÖRVARING ...................................................................................................................................... 15 

 

 
 
 
 

Läs bruksanvisningen innan du använder släpet och ta hänsyn till alla instruktioner och varningar.  
Om anvisningarna inte följs kan det leda till materiella skador och personskador. 

 
 

 

SV 
Bruksanvisning 
(Översättning av original dansk 
bruksanvisning) 

 



 

 
 2 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
INLEDNING 

Läs igenom denna bruksanvisning/monteringsanvisning noggrant innan du börjar. 
Spara denna manual om du behöver fräscha upp dina kunskaper om produkten senare. 
 
SÄKERHET 

• Det är inte tillåtet att transportera människor och djur med detta släp. 
• Den högsta tillåtna lasten är 225 kg. 
• Kör aldrig fortare än cirka 10 kilometer i timmen. 
• Var uppmärksam på körning i brant sluttande terräng. 
• Kom alltid ihåg att sätta i säkerhetssprinten i träpinnen. 
• Se till att dragfordonet är "redo för uppgiften". 

 
UNDERHÅLL 

• Smörj hjullager och svängbussningar med jämna mellanrum. 
• Kontrollera hjul- och däcktrycket före varje användningstillfälle. 
• Kontrollera att skruvar och bultar är åtdragna. 
• Inspektera däcken med avseende på sprickor och skador. 
• Däcktrycket bör vara 25-30 Psi 

 
 

INSTRUKTIONER FÖR ANVÄNDNING 
 

1. Överskrid INTE den nominella kapaciteten på 225 kg. 
2. Bogsera ALDRIG släpvagnen med flaket upplyft. 
3. Överlasta INTE släpet. Överlast kan leda till att släpvagnen och dragfordonet tappar greppet och 

sladdar okontrollerat. 
4. Fyll endast släpvagnen till en bekväm last. Extremt tunga laster blir svåra att manövrera och lossa. 
5. Använd ALLTID släpet för dess avsedda ändamål. 
6. Använd ENDAST godkända fordon när du drar släpet (trädgårdstraktorer och ATV). 
7. Se ALLTID till att den totala vikten på dragfordonet och föraren MÅSTE vara större än fordonets vikt 

för att säkerställa korrekt kontroll. 
8. Använd INTE släpet på allmänna motorvägar eller vägar. 
9. Kör ALDRIG fortare än 10 km/h när du drar släpet. 
10. Gör INTE tvära svängar som kan leda till att gräsklipparens eller fyrhjulingens däck gnider mot 

dumpern. 
11. Sänk ALLTID farten innan du svänger. 
12. Var ALLTID försiktig när du backar med släpet. För att undvika att vagnen gör en saxrörelse ska du 

alltid backa rakt. 



 

 
 3 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

MONTERING 
 
Kontrollera att alla delar finns på plats innan du börjar. 
Börja med att lägga ut alla delar i ett område, så att det är lätt att få en överblick över 
monteringen. 
De olika siffrorna i monteringsanvisningen hänvisar till respektive del. Se 
reservdelslistan och sprängskissen på baksidan. 
Dra inte åt skruvarna förrän alla har satts i och justerats (sektion för sektion) 
 
 
 
 

 
 

Steg 1 

Montera bottenplattor och montera 
frontförstärkning 



 

 
 4 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Steg 2 

Montera dragstångsstödet. 



 

 
 5 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 

 

Steg 3 

Montering av axelfästen. 



 

 
 6 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 
 

Steg 4 

Montering av hjulaxel och dragstång 



 

 
 7 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 

 

Steg 5 

Monteringshjul och lås för 
tippflak 



 

 
 8 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 

 

Steg 6 

Anslutning för dragkrok 



 

 
 9 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 

 

Steg 7 

Släpvagnen vänds på hjulen och 
bakre förstärkningar monteras. 



 

 
 10 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 
 

Steg 8 

Montering av sidoplåtar 



 

 
 11 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 

 

Steg 9 

Montera bakluckans förstärkning 



 

 
 12 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 
 

Steg 10 

Montering av frontpanel och 
hörnstycken 



 

 
 13 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

 
 
 
 
 
 
 
 
 

 
 

Steg 11 

Montera bakplatta inkl. låsbeslag 

Släpvagnen är nu färdigmonterad och klar att användas. 



 

 
 14 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping     e-mail: order@p-lindberg.se 
   

SPRÄNGSKISS 
 
 
 
 
 
 
 

 

  



 
 
 
 

 
 15 MAN 9032390 SE V2 
P. Lindberg Myrangatan 4 www.p-lindberg.se 
Tel: 010-209 70 50 745 37 Enköping e-mail: order@p-lindberg.se 
 

DELAR  
 
 
 

Fig Nr Produktens namn Antal Fig Nr Produktens namn Antal 
1 Basplattor 2 18 Bakluckans lås 2 
2 Förstärkningsplatta för 1 19 Styrstift 2 
3 Stöd för dragstång 1 20 Baklucka 1 
4 Fästen för axel 2 21 M8x16 skruv 60 
5 Hjulaxel 1 22 M8x20 skruv 2 
6 Hjul 2 23 M8 fjäderbricka 72 
7 Spännfjäder 1 24 Mutter M8 72 
8 Bussning/distanshållare 2 25 M8x20 bult 10 
9 Låsspärr 1 26 Platt skiva M16 4 

10 Dragstång 1 27 Delad 3 
11 Överfall på dragstång 1 28 Pinnar av trä 1 
12 Bakre förstärkningsplatta 1 29 Bult M6x90 1 
13 Hörnvinkel 2 30 Låsmutter M6 1 
14 Sida 2 31 Mutter M6 2 
15 Vinklar för baklucka 2 32 Platt skiva M6 2 
16 Frontpanel 1 33 Platt skiva stor M6 1 
17 Hörnvinklar upptill 2    

 
 
 
FÖRVARING 
 

• Lämna aldrig material i vagnen under längre tidsperioder. 
• Se till att släpet är rent och torrt före förvaring för att säkerställa problemfri drift under många år. 
• Förvara vagnen inomhus eller i ett skyddat utrymme under hårt väder och vintermånader. 
• Vid utomhusförvaring ska tungan alltid vara lägre än marken så att släpet inte står i nivå och fukt lätt 

kan rinna av och inte bli stående. 

 
 
 
 
 
 
 
 
 

 
 
 
 
 

Vi förbehåller oss rätten att ändra tekniska parametrar och specifikationer för denna produkt utan föregående meddelande. 



 
 
 
 

 
 1 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 

 
 
 
 
 
 
 

Anhänger mit Kippvorrichtung - Art.-Nr. 9032390 
 
Beschreibung: Anhänger mit abnehmbarer Heckklappe.  
 
Spezifikationen: 
Höchstgeschwindigkeit 10 km/h 
Abmessungen der Ladefläche, L x B x H: 101 x 81 x 29 cm 
Leergewicht: 38 kg 
Max. Zuladung: 225 kg 
 
Anwendungen: Geeignet für alle Rasentraktoren 
 
Verwendungszweck: Das Produkt darf nur wie in der Gebrauchsanweisung beschrieben montiert 
und verwendet werden - jede andere Verwendung gilt als unsachgemäß. 
 

INHALT 
EINFÜHRUNG ........................................................................................................................................ 2 

SICHERHEIT ........................................................................................................................................... 2 

WARTUNG ............................................................................................................................................ 2 

GEBRAUCHSANWEISUNG ..................................................................................................................... 2 

MONTAGEANLEITUNG ......................................................................................................................... 3 

EXPLOSIONSZEICHNUNG .................................................................................................................... 14 

KOMPONENTENLISTE ......................................................................................................................... 15 

LAGERUNG.......................................................................................................................................... 15 

 
 
 
 

Lesen Sie vor der Benutzung des Anhängers die Gebrauchsanweisung und beachten Sie 
alle Hinweise und Warnungen.  

Die Nichtbeachtung der Anweisungen kann sowohl zu Sach- als auch zu 
Personenschäden führen. 

 
 
 

DE 
Bedienungsanleitung 
(Übersetzung von der original dänischen 
Bedienungsanleitung) 

 



  
  

 

 
 2 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

EINFÜHRUNG 
 

Lesen Sie die Bedienungsanleitung / Montageanleitung sorgfältig durch, bevor Sie den Anhänger 
benutzen. Bewahren Sie die Anleitung gut auf, um später noch einmal nachsehen zu können. 

 
SICHERHEIT 
 
• Es dürfen keine Personen oder Tiere mit dem Anhänger befördert werden. 
• Die maximale Traglast beträgt 225 Kg 
• Fahren sie niemals schneller als 10 km/h 
• Vorsicht bei stark abschüssigen Gelände 
• Immer den Sicherheitssplint einsetzen 
• Stellen Sie sicher, dass Ihre Zugmaschine stark genug ist 

 
WARTUNG 
 
• Radlager und Gelenklager regelmäßig schmieren 
• Prüfen Sie vor jedem Gebrauch den Rad-/Reifendruck 
• Überprüfen Sie den festen Sitz der Schrauben und Bolzen. 
• Überprüfen Sie die Reifen auf Risse und Beschädigungen. 
• Der Reifendruck sollte 25-30 Psi betragen 

 
 
GEBRAUCHSANWEISUNG 
 
1. Überschreiten Sie NICHT die max. Zuladung von 225 kg. 
2. Ziehen Sie den Anhänger NIEMALS gekippt. 
3. Überladen Sie den Anhänger NICHT. Eine Überladung kann dazu führen, dass der Anhänger und das 

Zugfahrzeug die Traktion verlieren und außer Kontrolle geraten. 
4. Verwenden Sie den Anhänger IMMER für den vorgesehenen Zweck. 
5. Verwenden Sie zum Ziehen des Anhängers NUR geeignete Fahrzeuge (Rasen-/Gartentraktoren und 

Quads). 
6. Achten Sie IMMER darauf, dass das Gesamtgewicht des Zugfahrzeugs mit dem Bediener größer sein 

MUSS als das Gewicht des Anhängers, um eine ordnungsgemäße Kontrolle zu gewährleisten. 
7. Benutzen Sie den Anhänger NICHT auf öffentlichen Straßen. 
8. Fahren Sie beim Ziehen des Anhängers NIEMALS schneller als 10km/h. 
9. Fahren Sie KEINE scharfen Kurven, die dazu führen können, dass die Reifen des Rasentraktors oder 

Quads den Anhänger berühren. 
10. Fahren Sie IMMER langsam in die Kurven. 
11. Seien Sie IMMER vorsichtig beim Rückwärtsfahren mit dem Anhänger. Um eine Scherenbewegung des 

Anhängers zu vermeiden, fahren Sie immer in einer geraden Linie rückwärts. 



  
  

 

 
 3 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

MONTAGEANLEITUNG 
 
Stellen Sie sicher, dass alle Teile vorhanden sind, bevor Sie mit dem Zusammenbau beginnen. 
Fangen Sie damit an die Teile zu sortieren und sich einen Überblick zu verschaffen. Die 
verschiedenen Nummern in der Montageanleitung beziehen sich auf das betreffende Teil. Sehen 
Sie sich erst die Teileliste und die Zeichnung auf der Rückseite an. Ziehen Sie die Schrauben erst an, 
wenn alle Teile ausgerichtet sind. 

 
 
 

 
 

 
 
  

Schritt 1 

Die Grundplatten werden zusammengebaut und 
die vordere Verstärkung montiert. 

 



  
  

 

 
 4 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 
 
 
 
 
 
 
 

 

 

 

 

 

 

 

 
  

Schritt 2 

Deichselhalter montieren 

 



  
  

 

 
 5 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 

 
 
 
 
 
 
 
 
 

 

 
 
 
 
 
 
 
 
 
 
 
 

Schritt 3 

Montage der Achskonsole 



  
  

 

 
 6 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 
 

 
 
 
 
 
 

 
 

 

 

Schritt 4 

Radachse und Deichsel montieren 



  
  

 

 
 7 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 
 

 
 
 
 
 
 
 
 

 

 

 

 

Schritt 5 

Räder und Kipparretierung 
montieren 



  
  

 

 
 8 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 

 

 

 
 
 
 
 

 

 

 

 
 
 

Schritt 6 

Halter für Anhängerkupplung 
montieren 



  
  

 

 
 9 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 
 
 
 

 
  

Schritt 7 

Anhänger auf die Räder stellen und 
die hinteren Verstärkungen 
montieren. 



  
  

 

 
 10 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 
 
 
 
 

 

 
 
 
 
 
 
 
 
 

  

Schritt 8 

Seitenplatten montieren 



  
  

 

 
 11 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 
 
 

 
 
 

  

Schritt 9 

Heckklappenverstärkung 
montieren 



  
  

 

 
 12 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 
 

 
 
 
 
 
 
 
 

Schritt 10 

Frontplatte und Eckstücke 
montieren 



  
  

 

 
 13 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

 

 
 

  

Schritt 11 

Heckklappe und Verriegelung 
montieren 

Der Anhänger ist nun montiert und einsatzbereit 



  
  

 

 
 14 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

EXPLOSIONSZEICHNUNG 
 
 
 
 
 
 
 

 

  



  
  

 

 
 15 MAN 9032390 DE V2 
P. Lindberg GmbH Flensburger Str. 3 www.p-lindberg.de 
Tel. 04604/9888-975 D-24969 Großenwiehe E-Mail: kontakt@p-lindberg.de 
 

KOMPONENTENLISTE  
 
 

 
 
 
 

LAGERUNG 
 

• Lassen Sie die Ladung niemals über einen längeren Zeitraum im Anhänger. 
• Vergewissern Sie sich, dass der Anhänger sauber und trocken ist, bevor Sie ihn einlagern, um einen 

jahrelangen störungsfreien Betrieb zu gewährleisten. 
• Lagern Sie den Anhänger bei schlechtem Wetter und in den Wintermonaten im Gebäude oder an 

einem geschützten Ort. 
• Bei der Lagerung im Freien sollte der Anhänger immer leicht schräg gestellt werden, damit die 

Wasser und Feuchtigkeit leicht ablaufen kann und sich nicht auf der Ladefläche ansammelt. 

 
 
 
 

Wir behalten uns das Recht vor, die technischen Parameter und Spezifikationen dieses Produkts ohne vorherige Ankündigung 
zu ändern. 

Artikel
nr. 

Artikel Stück Artikelnr. Artikel Stück 

1 Bodenplatte 2 18 Heckklappenschloss 2 
2 Leiste zur 

Verstärkung vorne 
1 19 Bolzen f. Heckplatte 2 

3 Deichselstütze 1 20 Heckklappe 1 
4 Achsbeschlag 2 21 Schrauben M8x16 60 
5 Achse 1 22 Schrauben M8x20 2 
6 Rad 2 23 Federscheibe M8 72 
7 Zugfeder 1 24 Nuss M8 72 
8 Abstandshalter 2 25 Bolzen M8x20 10 
9 Kippsicherung 1 26 Unterlegscheibe M16 4 

10 Zugdeichsel 1 27 Stift 3 
11 Deichselgriff 1 28 Sicherungsbolzen 1 
12 Leiste zur 

Verstärkung hinten 
1 29 Bolzen M6x90 1 

13 Eckwinkel 2 30 Mutter selbstsichernd 
M6 

1 

14 Seitenplatte 2 31 Mutter M6 2 
15 Winkel für 

Heckklappe 
2 32 Unterlegscheibe M6 2 

16 Frontplatte 1 33 Unterlegscheibe gr. 
M6 

1 

17 Eckwinkel oben 2    



 
 1 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 
 

 
 
 
 
 
 
Dump cart - item no. 9032390 
 
Description:  Dump cart with detachable tailgate. 
 
Specifications: 
Max speed 10 km/h 
Loading dimensions, L x W x H: 101 x 81 x 29 cm 
Net weight: 38 kg 
Max. load: 225 kg 
 
Applications: Suitable for all lawn tractors 
 
Intended use: The product may only be assembled and used as described in the instructions for 
use - any other use is considered improper. 
 

CONTENT 
INTRODUCTION .................................................................................................................................. 2 

SAFETY ............................................................................................................................................... 2 

MAINTENANCE .................................................................................................................................. 2 

INSTRUCTIONS FOR USE .................................................................................................................... 2 

ASSEMBLY .......................................................................................................................................... 3 

EXPLODED VIEW .............................................................................................................................. 14 

COMPONENTS ................................................................................................................................. 15 

STORAGE .......................................................................................................................................... 15 

 

 
 
 
 

Read the user manual before using the trailer and take note of all instructions and warnings.  
Failure to follow the instructions can result in property damage as well as personal injury. 

 
 

 

EN 
User Manual 
(Translation of the original Danish  
user manual 



 

 
 2 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

INTRODUCTION 

Please read this user manual/assembly instructions carefully before you start. 
And save this in case you need to refresh your knowledge about the product later. 
 
 
SAFETY 

• It is not permitted to transport people and animals with this trailer. 
• The maximum permitted load is 225kg. 
• Never drive faster than approximately 10 kilometres per hour. 
• Be aware of driving on steeply sloping terrain. 
• Always remember to install the safety split pin in the tow pin. 
• Make sure the towing vehicle is "up to the task". 

 
MAINTENANCE 

• Lubricate wheel bearings and pivot bushings at regular intervals. 
• Check wheel/tyre pressure before each use. 
• Check that screws and bolts are tight. 
• Inspect tyres for cracks and damage. 
• Tyre pressure should be 25-30 Psi 

 
INSTRUCTIONS FOR USE 
 

1. DO NOT exceed the rated capacity of 225kg. 
2. NEVER tow the trailer with the box raised. 
3. DO NOT overload the trailer. Overloading can cause the trailer and towing vehicle to lose traction 

and skid out of control. 
4. ONLY fill the trailer to a comfortable load. Extremely heavy loads will be difficult to operate and 

unload. 
5. ALWAYS use the trailer for its intended purpose. 
6. ONLY use approved vehicles when towing the trailer (lawn/garden tractors and ATVs). 
7. ALWAYS ensure that the total weight of the towing vehicle and the operator MUST be greater than 

the weight of the vehicle to ensure proper control. 
8. DO NOT use the trailer on public roads. 
9. NEVER drive faster than 10 km/h when towing the trailer. 
10. DO NOT make sharp turns that can cause the lawn tractor or ATV tyres to rub against the dumper. 
11. ALWAYS slow down before turning. 
12. ALWAYS be careful when reversing with the trailer. To avoid the trailer making a scissor movement, 

always reverse in a straight line. 



 

 
 3 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

ASSEMBLY 
 

Check that all parts are there before you begin. 
Start by laying out all parts in one area, so it's easy to get an overview of the assembly. 
The different numbers in the assembly instructions refer to the relevant part. 
See the parts list and split drawing at the back. 
Do not tighten the screws until all are inserted and aligned (Section by section) 
 
 
 
 

 
 

Step 1 

Assemble base plates and install front 
reinforcement 



 

 
 4 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

Step 2 

Install the drawbar support. 



 

 
 5 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 

 

Step 3 

Installation of axle brackets. 



 

 
 6 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 
 

Step 4 

Mounting the wheel axle and drawbar 



 

 
 7 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 

 

Step 5 

Mounting wheels and lock for 
tipper body 



 

 
 8 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 

 

Step 6 

Assemble hitch pin bracket. 



 

 
 9 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 

 

Step 7 

The trailer is turned on its wheels and 
rear reinforcements are installed. 



 

 
 10 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 
 

Step 8 

Mounting side plates 



 

 
 11 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 

 

Step 9 

Install tailgate reinforcement 



 

 
 12 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 
 

Step 10 

Mounting the front panel and 
corner pieces 



 

 
 13 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

 
 
 
 
 
 
 
 
 

 
 

Step 11 

Mount back plate incl locking 
hardware 

The trailer is now fully assembled and ready to use. 



 

 
 14 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 

EXPLODED VIEW 
 
 
 
 
 
 
 

 

  



 
 
 
 

 
 15 MAN 9032390 EN V2 
P. Lindberg A/S Sdr. Ringvej 1 www.p-lindberg.dk 
Tel.: 70212626 DK-6600 Vejen e-mail: salg@p-lindberg.dk 
 

COMPONENTS 
 
 
 

Fig No Product name Number 
of 

Fig No Product name Number 
of 

1 Base plates 2 18 Tailgate lock 2 
2 Reinforcement plate for 1 19 Steering pin 2 
3 Drawbar support 1 20 Tailgate 1 
4 Axle brackets 2 21 M8x16 screw 60 
5 Wheel axle 1 22 M8x20 screw 2 
6 Wheels 2 23 M8 spring washer 72 
7 Tension spring 1 24 Nut M8 72 
8 Bushing/spacer 2 25 M8x20 bolt 10 
9 Locking pawl 1 26 Flat disc M16 4 

10 Drawbar 1 27 Split 3 
11 Hitch pin bracket 1 28 Wooden pegs 1 
12 Rear reinforcement plate 1 29 Bolt M6x90 1 
13 Corner angle 2 30 Nut lock M6 1 
14 Side 2 31 Nut M6 2 
15 Angles for tailgate 2 32 Flat disc M6 2 
16 Front panel 1 33 Flat disc large M6 1 
17 Corner angles at the top 2    

 
 
 
STORAGE 
 

• Never leave material in the trailer for long periods of time. 
• Make sure the trailer is clean and dry before storage to ensure years of trouble-free operation. 
• Store the trailer indoors or in a protected area during harsh weather and winter months. 
• For outdoor storage, the tongue should always be lower than the ground so the trailer is not level 

and moisture can easily run off and not remain standing. 

 
 
 
 
 
 
 
 
 

 
 

 
We reserve the right to change the technical parameters and specifications of this product without prior notice. 


	MAN 9032390 DKSEDEEN_Forside2024
	Kontakt Danmark:
	Kontakt Norge:
	Kontakt Sverige:
	Kontakt Deutschland:

	MAN 9032390 DK V2
	INDLEDNING
	SIKKERHED
	VEDLIGEHOLDELSE
	BRUGSANVISNING
	SAMLING
	SPLITTEGNING
	DELLISTE
	OPBEVARING

	MAN 9032390 SE V2
	INLEDNING
	SÄKERHET
	UNDERHÅLL
	INSTRUKTIONER FÖR ANVÄNDNING
	MONTERING
	SPRÄNGSKISS
	DELAR
	FÖRVARING

	MAN 9032390 DE V2
	EINFÜHRUNG
	SICHERHEIT
	WARTUNG
	GEBRAUCHSANWEISUNG
	MONTAGEANLEITUNG
	EXPLOSIONSZEICHNUNG
	KOMPONENTENLISTE
	LAGERUNG

	MAN 9032390 EN V2
	INTRODUCTION
	SAFETY
	MAINTENANCE
	INSTRUCTIONS FOR USE
	ASSEMBLY
	EXPLODED VIEW
	COMPONENTS
	STORAGE




